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DYSAUTONOMIA:
POSTURAL 
ORTHOSTATIC 
TACHYCARDIA 
SYNDROME (POTS)
DR SARAH STEVENS BPTY, MBBS, FRACP

GENERAL PHYSICIAN





Introduction

No conflicts to disclose 



Why am I speaking to you tonight?

I am a General Physician with an interest in POTS

I will share what I’ve learned from

Literature Review

Discussions with Australian experts

Discussions with GP’s

My own experiences

I am NOT an expert, but I’ll do my best!



“We can do it, we can do it”



“We made it!”



“Nooooo…. More steep hills to climb”



“We did it!”



Outline 

POTS History & Literature

Case study

POTS 
pathophysiology/phenotypes

POTS Work-up & management

Questions



The History of POTS 

1871

“Irritable Heart“ 
“Soldiers’ Heart”

1920s

“Arterial Orthostatic 
Anaemia”

1982

“Postural Tachycardia 
Syndrome"

1993

Postural Orthostatic 
Tachycardia Syndrome 

(POTS)



POTS literature

2018

2020

2025

https://potsfoundation.org.au/the-knowledge-hub/

2024



Case Study: 23yo Female

Presented with postural symptoms 

after a flu-like illness.

GP referred for ?POTS



Case Study: History

PMHx: Hypermobility, Migraines 
(monthly)

Medications: Sumatriptan PRN

Allergies: nil

SHx: Lives with a flat-mate in West End

Works in retail, studying nursing

Nil smoking/drugs, Occasional ETOH

FHx: nil sudden cardiac death or other



Case Study: History (cont)

HPC:

Flu-like illness about 4 months ago, lasted > week

Since then, every time she stands up she feels dizzy with a racing heart mild 

headache and faint atypical chest pain

Symptoms settle if she’s supine

Some days are worse than others

Nil symptoms while supine, nil orthopnea, dyspnoea or ankle swelling

2 months ago she nearly “passed out” prompting GP review



Case Study: History (cont)

Diet/Exercise:

No regular exercise, been lying down 

more anymore since symptom onset

Eats 2-3 meals a day, often skips 

breakfast

Drinks 2-3 coffees a day plus diet coke

Drinks 1.5-2L water a day

Weight stable, nil eating disorder history

Mood:

She’s been “quite stressed with uni and 

work for the last 6 months”

Increased sick leave

DASS-21 score: 11 “Mild depression, 

Moderate anxiety”



Case Study: Malmo POTS survey

70



Case Study:

12 lead ECG: Normal

24 hour Holter: Normal sinus rhythm, nil 

arrhythmias or pauses >2sec. Patient 

reported symptoms correspond to 

episodes of sinus tachycardia up to 

138bpm

Transthoracic Echocardiogram: normal

Note: prior Brain MRI 2022: NAD 

(performed during migraine 

investigations)

The following blood tests were performed 

by her GP prior to specialist review and 

within normal range:

FBC

eLFTs

TFTs

Early morning cortisol

bHCG

Iron studies



Case Study: Examination
Height: 172cm, Weight: 60kg, BMI: 20.3

Cardiorespiratory exam: nil murmurs, nil pedal oedema

Active standing test:
HR BP

Supine for 5 mins 80 118/78

3min standing 118 108/74

5min standing 120 112/78

10min standing 116 115/73

Max HR - Resting HR = 40 bpm



Case Study: Management

A diagnosis of POTS was made

Validation and education

Lifestyle advice:

> 3L fluids a day (avoid caffeine & alcohol)

Liberal salt diet (10g day)

Compression garments

1tsp = 

approx. 3g



Case Study: Management

She had “already tried the lifestyle changes” 

Propranolol 10mg BD was commenced (morning and early 

afternoon)

Self titrate propranolol dose to by 10mg every 3 days to 40mg

Home recording of postural HR each morning

Medical certificate



Case Study: 1 week later (phone)

Her symptoms and her home readings had improved 

with propranolol 20mg BD

Nil side effects

A chronic condition management plan



Case Study: 1 month Follow up

Symptoms had significantly improved 

Propranolol 20mg BD “optimal”

Had seen exercise physiologist twice

symptomatic but rests and hydrolyte helped

Mood improved, was able to work

Nil migraines since initial review

Exam: Postural tachycardia 28bpm (previously 40bpm)



Case Study: 3 month Follow up

Significant symptom burden following a respiratory virus

Nearly passed out several times

Studying for uni (nursing) exams

Finding it hard to keep fluids up, drinking coffee while studying

No home readings as ‘too symptomatic’

Tried propranolol 30mg BD, which helped “a bit”

Exam: postural tachycardia of 38bpm with a mild postural SBP 

drop of 15mmHg



Case Study: 3 month Follow up (cont)

Time off work to focus on study 

Propranolol was changed to ivabradine 2.5mg BD

She also agreed to try abdominal binders

** pause case study**



Case Study: 2 weeks later

Symptoms much improved with ivabradine at 5mg BD 

Felt abdominal binders made her nausea worse

Exam: Postural tachycadia10bpm without hypotension

But was worried about "flaring up" on exam day

Decision was made to try PRN midodrine 2.5mg 



Case Study: 1 week later (phone)

She found midodrine helped her symptoms a lot 

but it’s “expensive”

She hasn’t had to use it daily but saves it for bad 

days or before exercise

Mood much better after completing her exams

She’s re-linked in with her exercise physiologist



POTS: Where are we today?



POTS Diagnosis & Management Challenges



POTS Phenotypes



POTS Phenotypes: Hypovolaemic



POTS Phenotypes: Hyperadrenergic



POTS Phenotypes: Neuropathic



Pathophysiology: Other

Deconditioning 

RAAS

Autoimmune

Genetic predisposition



Long Covid/viruses

Pregnancy

Vaccinations

Surgery

Pre-menstral

Hot environments

Triggers/Aggravating factors



Associated conditions

Hypermobility spectrum disorder

Hypermobile Ehlers-Danlos Syndrome

Endometriosis

Fibromyalgia

Irritable bowel syndrome

Migraine

Chronic Fatigue Syndrome

Mast Cell Activation Syndrome

Mental health disorders (Anxiety, depression, ADHD, ASD)



DIAGNOSTIC CRITERIA

• Sustained HR rise of 30 bpm or more on Active 

Standing Test (40bpm in 12-19year olds) or 

absolute  HR>120           

• Symptoms of unexplained orthostatic intolerance 

for >3 months

• Absence of orthostatic hypotension within 3 

minutes



Differential diagnoses 

Cardiac disorders e.g. structural disorders such as mitral valve prolapse

Arrhythmias

Inappropriate Sinus Tachycardia

Endocrine disorders e.g. Thyroid dysfunction, Addisons disease, 
phaeochromocytoma 6

Vasovagal syncope

Anaemia

Eating disorders (although nausea is a symptom of POTS)

Parkinson’s Plus Syndromes (in older adults)



POTS Work Up

History Examination

Investigations



POTS History of Presenting complaint



POTS Further History 

Family History

Sudden cardiac death

Structural heart disease

Arrhythmias

Endocrine disorders

Medications including OTC

Diet, exercise and weight history

Sexual history and contraception

Screen for coexisting conditions 
such as migraines, hypermobility

Mood (consider depression 
scores)



POTS Work Up: Examination

Height, Weight & BMI

Cardiorespiratory exam

Active standing test

GUT and Neurological 

examination as 

indicated by history

Active standing test:

HR and BP

Supine after 5 mins, 

Then standing at 3, 5 & 10mins





POTS Work Up: Investigations

“To tilt or 

not to tilt?”



POTS Work Up: Investigations

Other investigations:

12 lead ECG

24 hour Holter Monitor

Transthoracic Echocardiogram

Ambulatory BP monitoring*

To consider:

MRI brain with contrast if significant 
postural headache

Plasma metanephrines, especially if 
patient is hypertensive

Blood tests

FBC

Electrolytes, urea and LFT’s

TFTs

Early morning cortisol

bHCG

Iron studies



POTS Management

NON-PHARMACOLOGICAL & PHARMACOLOGICAL 



POTS Management

Volume expansion:

>3L fluid a day (not caffeine or alcohol)

Liberal salt diet (10g day)

Medication cessation

SNRI, diuretics, caffeine, alcohol, antihypertensives

Compression garments 

https://compressionsockshop.com.au/

NON-PHARMACOLOGICAL

https://compressionsockshop.com.au/


POTS Management

Graded Exercise Program

Exercise physiologist

Start supine or swimming

Self Education and Validation

POTS Foundation

https://potsfoundation.org.au/

NON-PHARMACOLOGICAL

https://potsfoundation.org.au/


POTS Management

No universally agreed upon 'first line’ medication for POTS

No TGA approved medications for POTS, all are “off label”

General principals:

Start low and titrate to lowest effective dose

If no symptomatic benefit: discontinue

Often require more than one agent

Aim to manage symptoms so patients can ‘do more’ and 
address de-conditioning 

PHARMACOLOGICAL

“Medications manage 

symptoms”



POTS Management

Beta Blockers

MOA: reduce heart rate through B1 receptors and 
inhibits renin 

Best studied class of drug for POTS

Propranolol crosses BBB and has secondary 
favorable effects on migraine prevention 

Start low dose 10mg daily or twice daily,

Other beta blockers can be used at low doses 
(Bisoprolol, metoprolol, atenolol)

Can use in pregnancy (or swap to labetalol)

PHARMACOLOGICAL



POTS Management

Ivabradine

MOA: blocks I(f) channels, reducing HR without impacting BP

More expensive than beta blockers ~$50 for 56 (~1 month)

Not studied in pregnancy

Limited quality data but anecdotally quite effective

Start 2.5mg once or twice a day

Can have visual disturbance but usually well tolerated

PHARMACOLOGICAL



POTS Management

Fludrocortisone

MOA: synthetic mineralocorticoid increases salt 
and water retention (at expense of potassium)

Conflicting low quality data

Start 50mcg daily and up titrate every 5-7 days. If 
not helping by about 150mcg suggest switching 
agents or adding another agent

HTN and fluid retention common reasons for 
discontinuation. Hyperkalaemia is not usually an 
issue at doses <150mcg a day

PHARMACOLOGICAL



POTS Management

Midodrine (vasodrine)

MOA: selective alpha adrenergic agonist. Onset 15-20mins 
duration ~3.5hrs

Limited data on adults, Anecdotally effective choice

Very expensive ~$110 for 90 tablets (3-4 weeks worth)

Well tolerated. SE: HTN & ‘Hairs stand on end’

Start 2.5mg TDS or QID, increase doses every 3 days until 
desired effect up to 10mg doses. Discontinue if side effects or 
nil response

Can be used PRN eg. before vacuuming or before exercise

PHARMACOLOGICAL



POTS Management

Pyridostigmine (Mestinon)

MOA: Inhibits acetylcholinesterase thus increasing 
parasympathetic tone. Onset ~20mins, duration ~4 hours

Limited data some success anecdotally

SE: diarrhoea, excess saliva (should only last 4 hours)

Starting dose: 10mg at 7am, 11am, 3pm increase by 10mg 
every few days up to 30mg then can increase by 30mg up 
to ~90mg TDS

Can be used PRN 

PHARMACOLOGICAL



Medication Mechanism of Action Notes / Side Effects Dosing for POTS Max dose for 

effectiveness in POTS

Beta Blockers

(e.g. metoprolol, 

propranolol, bisoprolol)

β1-blockade → ↓ HR, ↓

renin

Best evidence for low-dose 

propranolol; fatigue 

common

Propranolol: 10mg BD

Uptitrate by 10mg every 3 days

Bisoprolol:

2.5mg OD or BD

Uptitrtte by 2.5mg every 3 days

Propranolol:

40mg daily or 20mg BD

Bisoprolol: 10mg daily

Ivabradine ↓ HR without effect on BP More expensive than beta-

blockers. Can cause visual 

changes.

2.5mg OD or BD

Uptitrtte by 2.5mg every 3 days

10mg BD

Fludrocortisone ↑ Na+/H2O retention → ↑

volume

Can cause HTN, 

hypokalemia

Fluid retention

50mcg daily

Uptitrate by 50mcg weekly

150mcg daily

Midodrine α-agonist → ↑ venous 

return

Expensive. 

Onset 20mins, duration 

3.5hours

2.5mg TDS/QID

Uptitrtte by 2.5mg every 3 days

10mg QID

Pyridostigmine ↑ ACh → ↑ parasympathetic 

tone

Diarrhea abdominal pain 

common

Onset 20mins, duration 4 

hours

10mg TDS (7am, 11am, 3pm)

Uptitrtte by 10mg every few days 

until 30mg then uptitrtte by 

30mg every 3 days

90mg TDS

POTS Medication Comparison



POTS Management: novel options

Rescue therapy: IV normal saline 0.9%

Continuous OCP

Droxidopa: converts to noradrenaline (one retrospective small 
study suggests improved QOL)

Clonidine and methyldopa: central sympatholytics (two small 
studies, limited results)

IVIG: mixed results (case series only showed improvement in 
refractory cases, conflicting evidence and expert opinions)

Very low dose naltrexone (<0.1mg). Limited data, conflicting expert 
opinions

Cutaneous vagal nerve stimulation 

Hyperbaric oxygen



Take home messages

General Practitioners should feel empowered to diagnose & 
manage POTS

Tilt table testing is NOT a standard diagnostic too

Delays in diagnosis and management may lead worse outcomes

Graded Exercise Programs by an experienced Exercise 
Physiologist or Physiotherapist are helpful 

There is evidence to support medication use to control symptoms

Specialist referrals should be sought if the diagnosis is unclear or 
initial management ineffective



Thank you!

sarah.stevens1@uq.net.au

Questions?
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Heart Failure

Dr Scott McKenzie
Senior Staff Specialist
Heart Failure & Transplant Unit, TPCH



Heart Failure:
Titration & Optimisation 

Metro North GPLO Education

10/09/2025

Dr Scott McKenzie 



My Disclosures

• Speakers’ Honoraria: Amgen, Astra Zeneca, Bayer, BMS, 
Boehringer Ingelheim, Boston Scientific, CSL, Lilly, Medtronic, MSD, 
Novartis, Novo Nordisk, Pfizer, Viatris, Vifor

• Unrestricted Educational Grants: Boehringer Ingelheim​

• Investigator: Amgen, Astra-Zeneca, Bayer, Bristol Myers Squibb, Boston 
Scientific, Corvia, Cytokinetics, Genzyme, Medtronic, MSD, Novartis, Novo 
Nordisk, Pfizer​

• Travel Support: Bayer, Boehringer Ingelheim, MSD, Pfizer, Servier, St 
Jude Medical,

• Advisory Board: Abbott, Astra Zeneca, Lilly / Boehringer Ingelheim, 
Medtronic, Novartis, Novo Nordisk 



Subtyping Heart Failure:

Atherton J et al. (Heart Failure Guidelines 2018) Heart Lung Circ 2018;27:1123–8.



Mr ARB  Presents to you 5 days after discharge:

• Background History:

– Ischaemic Heart Disease

• MI 1982

• Chronic occluded LAD

– Type II Diabetes Mellitus 

– Dyslipidaemia 

– Asthma

• Background Medications:

– Aspirin 100 mg daily

– Ramipril 5 mg nocte

– Metformin XR 1000 mg daily 

– Magnesium 500 mg bd

– Atenolol 25 mg daily

– Ezetimibe 10 mg daily

– Rosuvastatin 20 mg daily 

– Esomeprazole 20 mg daily









Mr ARB:
Discharge Medications: 

– Aspirin 100 mg daily

– Ramipril 10 mg daily 

– Metformin XR 1000 mg daily 

– Magnesium 500 mg bd

– Bisoprolol 2.5 mg daily 

– Ezetimibe 10 mg daily

– Rosuvastatin 20 mg daily 

– Furosemide 80 mg mane & midday 



How does his risk of death or rehospitalisation now compare  
to his risk of rehospitalisation / death after his MI?

a) Much higher

b) Slightly higher

c) About the same

d) Slightly lower

e) Much lower 



Mortality / Hospitalisation Risk & Heart Failure:

Greene et al. JAMA 2021, 326: 2261-2



Well doc, at least it’s not cancer:
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More Hospital Stays = Worse Prognosis

Setoguchi et al. Am Heart J 2007



Hospitalization

Miller L, Guglin M.; J Am Coll Cardiol. 2013;61:1209-21.



Back to Mr ARB  (5 days after discharge):

• Updated History:

– Ischaemic HFREF

• MI 1982

• Chronic occluded LAD

• EF: 23%

– Type II Diabetes Mellitus 

– Dyslipidaemia 

– Asthma

• Updated Medications:

– Aspirin 100 mg daily

– Ramipril 10 mg daily 

– Metformin XR 1000 mg daily 

– Magnesium 500 mg bd

– Bisoprolol 2.5 mg daily 

– Ezetimibe 10 mg daily

– Rosuvastatin 20 mg daily 

– Furosemide 80 mg mane & midday 
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So, what do you do next with Mr 
ARB?

• First ask if he has one of these:

(They have to be handed to patient)



Heart Failure Medication Optimisation Plan

• If the patient didn’t get one but you want to see the advice:

• https://www.health.qld.gov.au/__data/assets/pdf_file/0018/4281

21/Medn_Titration.pdf

• Or use Google

• Or: 

https://www.health.qld.gov.au/__data/assets/pdf_file/0018/428121/Medn_Titration.pdf
https://www.health.qld.gov.au/__data/assets/pdf_file/0018/428121/Medn_Titration.pdf


Back to important things on Mr ARB’s:



You talk to Mr ARB:

• His breathlessness is the same as when he left hospital and 

much better than when he arrived

• He’s had no dizziness 



You talk to Mr ARB:

• His breathlessness is the same as when he left

• He’s had no dizziness

• Does that mean he’s asymptomatic?  



Is this asymptomatic?
(extract from real letter from hospital RMO)



You talk to Mr ARB:

• His breathlessness is the same as when he left

• He’s had no dizziness

• He can walk around the supermarket slowly leaning 

on a trolley and might stop to catch his breath once 

(NYHA Class IIIa)



You check Mr ARB’s observations:

• HR: 78

• BP: 101/62  mmHg

• On your scales he weighs 73 kg



Don’t forget to assess his JVP 
(at least on the first visit after hospital)

• Consider: is JVP too high to see top?

– Sit them up to 90o

• Is JVP too low to see?

– Lie them flatter 



You check Mr ARB’s observations:
• HR: 78

• BP: 101/62  mmHg

• On your scales he weighs 73 kg

• His JVP is just above his clavicle when lying at 45 degrees 



So, what do  you do with him?

a) That EF is very low and his symptoms haven’t changed so I’ll 

issue repeat scripts and let the hospital up titrate

b) His BP and heart rate are okay so I should try increasing 

something (it could be months before hospital review)

c) His BP is too low so I’ll make no changes but bring him back 

in a week

d) I probably should do something so I’ll call the heart failure 

support pharmacist for advice



Keep this in the back of your mind too:
STRONG-HF Study

• Titration at high intensity up titration vs usual care

• High Intensity = Aim to achieve 100% of target doses of all 

medications by 2

• Plus 4 visits over the next 2 months 

A Mebazaa et al: Lancet 2022; 400: 1938–52



STRONG-HF Study:
These were carefully selected patients:

A Mebazaa et al: Lancet 2022; 400: 1938–52



STRONG-HF Study:
These were carefully selected patients:

A Mebazaa et al: Lancet 2022; 400: 1938–52



STRONG-HF Study:
And they didn’t 
always achieve the 
goal:

A Mebazaa et al: Lancet 2022; 400: 1938–52



STRONG-HF Study:
It suggests benefits from optimising quickly 

A Mebazaa et al: Lancet 2022; 400: 1938–52

Probability of 
death or heart 
failure 
readmission 



So, what do  you do with him?

a) That EF is very low and his symptoms haven’t changed so I’ll 

issue repeat scripts and let the hospital up titrate

b) His BP and heart rate are okay so I should try increasing 

something (it could be months before hospital review)

c) His BP is too low, so I’ll make no changes but bring him back 

in a week

d) I probably should do something, so I’ll call the heart failure 

support pharmacist for advice



Mr ARB:
What I would do:

• HF only Medications:

– Ramipril 10 mg daily 

– Bisoprolol 2.5 mg daily 

– Furosemide 80 mg mane & midday 

• New HF only Medications:

– Ramipril 10 mg daily 

– Bisoprolol 2.5 mg daily 

– Furosemide 80 mg mane only

– Empagliflozin / Dapagliflozin 10 mg

• See him in a week or two to reassess volume status



Mr ARB comes back in 2 weeks

• He complains of being dizzy for the last few days

• He’s walking around his block (really slowly) 

• His BP 85/54 mmHg, HR 84



Mr ARB, dizzy. What do you do?

a) Cut that Ramipril back to 5 mg

b) Cut that Bisoprolol back to 1.25 mg

c) Withhold Bisoprolol & Ramipril and review next week

d) Assess his fluid status 



Mr ARB, dizzy. What do you do?

a) Cut that Ramipril back to 5 mg

b) Cut that Bisoprolol back to 1.25 mg

c) Withhold Bisoprolol & Ramipril and review next week

d) Assess his fluid status 



Mr ARB, dizzy & hypotensive

• His weight is 69 kg

• You can’t see his JVP until you lie him nearly flat

• He’s dehydrated

• You stop his Furosemide (enough?)

& ask him to come back in a week 



The need for loop diuretics is a bad sign

P. Parén et al. / International Journal of Cardiology 257 (2018) 118–124



Higher doses of diuretics are a worse sign

Dini FL et al Int J Clin Pract 2013;67:656–664



Mr ARB is dehydrated.

• Should you check his renal function?



Don’t check renal function now:

M Packer et al: EMPEROR-Reduced N Engl J Med 2020;383:1413-24



Similar pattern of GFR change on Dapagliflozin

Hiddo J.L. Heerspink et al (DAPA-CKD): DOI: 10.1056/NEJMoa2024816



But it only improves more with time:
Change in eGFR:

C Wanner et al (EMPA-REG OUTCOME); DOI: 10.1056/NEJMoa1515920



And it improves more with time even in CKD
DAPA-CKD Primary outcome: 50% drop in GFR / ESRF / Death

Hiddo J.L. Heerspink et al (DAPA-CKD): DOI: 10.1056/NEJMoa2024816
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Mr ARB returns 1 week later

• On Assessment:

– Slightly more breathless, has to 

stop once walking around his 

block some days 

– BP 106/74 mmHg, HR 92

– Weight 75 kg (up 6kg)

– JVP 2 cm above clavicle 

• Updated HF Medications:

– Ramipril 10 mg daily 

– Bisoprolol 2.5 mg daily 

– Empagliflozin 10 mg morning

– No Furosemide  for a week



What do you do with Mr ARB now his weight is up?

a) Resume Furosemide

b) Add an MRA (Spironolactone or Eplerenone*)

c) Add an MRA and Furosemide

d) Change Ramipril to Sacubitril-Valsartan 49/51 mg bd after 36 

hour washout 

e) Get him booked into a RAHFTS Clinic 



RAHFTS Clinic?

• Rapid Access Heart Failure Therapy Service 

• Goal: Avoid Emergency Visits for Heart Failure 

• NP run clinic: Patients will be seen within one business day

• Phone Metro North Clinical Advice Line 

– 1800 569 099 



What do we do with Mr ARB now?

• Why not change Ramipril to Sacubitril-Valsartan 49/51 mg bd:

– Need for washout period of 36 hours whilst unstable

– Diuretic enhancing properties of Sacubitril-Valsartan 

– Guideline recommended treatment 



Check his electrolytes the day before he sees you:



MRAs are probably nephroprotective 
(at least Finerenone is)

G. L Bakris et al; New Engl J Med 2020;383:2219-2229



Mr ARB

• Cooler weather develops

• Mr ARB attends the HF NP clinic post-discharge (6 weeks)

– He is changed from Ramipril to Sacubitril-Valsartan 49/51 mg twice 

daily after 36 hour washout period

• You receive the 2 week follow up blood tests



Mr ARB’s Biochemistry:



Mr ARB’s 44% rise in Creatinine
What do you do?

a) Tell him to withhold the Sacubitril-Valsartan & reassess in a 

week

b) Tell him to drink more fluids & reassess in a week

c) Assess his fluid status

d) Tell him to withhold Spironolactone & reassess in a week 



Ordinarily an eGFR change with Sacubitril-Valsartan 
shouldn’t  cause too much concern

S. Chatur et al J Am Coll Cardiol 2023;81:1443–1455



Sacubitril-Valsartan is probably slightly reno-protective:
PARAGON

F R. McCausland et al: Circulation. 2020;142:1236–1245



Mr ARB’s 44% rise in Creatinine
What do you do?

a) Tell him to withhold the Sacubitril-Valsartan & reassess in a 

week

b) Tell him to drink more fluids & reassess in a week

c) Assess his fluid status

d) Tell him to withhold Spironolactone & reassess in a week 



Mr ARB’s Fluid Assessment

• His weight is up 5 kg to 76 kg on his home scales

• He’s breathless and can’t do the shopping

• You bring him into clinic

• His BP is 90/44 mmHg sitting & standing, & heart rate 96 

• His JVP is 4 cm above clavicle

• He has no crackles in his lung fields 

• He does have some ankle oedema 



Mr ARB’s is fluid overloaded – What do you do?

a) Resume Furosemide 40 mg daily

b) Resume Furosemide 40 mg daily & get him into RAHFTS

c) Resume Furosemide 40 mg daily & see him later in week

d) Resume Furosemide 40 mg daily & increase bisoprolol to 

5mg because of that tachycardia  



Mr ARB’s is fluid overloaded – What do you do?

a) Resume Furosemide 40 mg daily

b) Resume Furosemide 40 mg daily & get him into RAHFTS

c) Resume Furosemide 40 mg daily & see him later in week

d) Resume Furosemide 40 mg daily & increase bisoprolol to 

5mg because of that tachycardia  



Mr ARB diureses the 5 kg: 



Mr ARB: Are we there yet?

• Current Medications:

– Aspirin 100 mg daily

– Sacubitril-Valsartan 49/51 mg twice daily

– Metformin XR 1000 mg daily 

– Magnesium 500 mg bd

– Bisoprolol 2.5 mg daily 

– Ezetimibe & Rosuvastatin 10 & 20 mg daily

– Empagliflozin 10 mg morning

– Spironolactone 25 mg morning

– Furosemide 40 mg morning when needed

• Observations:

– BP 90/54 mmHg

– HR: 78

– Euvolaemic
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Do you change anything for Mr ARB  & if so what?

a) No, his BP is pretty low

b) Yes he’s not at target dose of bisoprolol – I’ll increase

c) Yes he’s not at target dose of sacubitril-valsartan - I’ll increase

d) Yes he’s missing vericiguat I’ll ring his cardiologist to start



P W Armstrong: N Engl J Med 2020;382:1883-93

Vericiguat: VICTORIA
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Do you change anything for Mr ARB  & if so what?

a) No, his BP is pretty low

b) Yes, he’s not at target dose of bisoprolol – I’ll increase

c) Yes, he’s not at target dose of sacubitril-valsartan - I’ll 

increase

d) Yes, he’s missing vericiguat I’ll ring his cardiologist to start



Stewart, Marley, Horowitz: Lancet 1999; 354: 1077 – 83

Multidisciplinary Intervention in HF

• 200 CHF patients (76 yrs)

• Cardiac nurse home visit 7-14d post-
discharge (physical exam, disease 
understanding, diet and med r/v, 
physical activity, social support).

• Counselling, adherence, strategies, 
exercise program, carer monitoring.

• Flexible diuretic regime

• Point of contact

• Reduced death/re-hosp 40%

• Reduced re-hosp 54%

• Reduced costs



Exercise is good for you
(Breathlessness is not harmful)

Davies E J et al: European Journal of Heart Failure (2010) 12, 706–715

It reduces hospitalization:

And improves Quality of Life 



Where to next for Mr ARB?

• Up titrate to maximal doses as allowed by symptoms and as 

quickly as possible

• Favour up titration of beta-blockers if heart rates over 70

• Favour up titration of Sacubitril-Valsartan if BP over 100 mmHg



Thank you
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Optional activity
Quality improvement 
activity
1.0 MO | Self log
Use the online form to capture quality improvements you have 
implemented or plan to implement as an outcome of this educational 
activity.

1. Use the QR to open the online form
2. Complete the online form
3. Once completed, you will receive an email with your answers
4. Self log the activity with your answers as supporting evidence.
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